WGC3241
3200psi @ 4gpm

Part Number

Description
Pump Information: PK16855......ccceeeeeeiee Pump Kit, AR PXRV4G32D
15126 e, Thermal Relief Valve Assy.

TO776 e, E-Z Start Valve Assy.

15944 Inline Filter Assy.
15127 e Swivel Assy.
HOBT e Swivel Nut
0 Rubber Washer

15128 e Hosebarb Assy.
SOB5 ...t Clamp (2)
FOB5 e Quick Connect

18913 e 9” Hose V4”
15124 e Taped Injector
Engine Information:  GX-340K1QA ......cccivvieeriieenns Engine, Honda, 11 HP
MOBB et Key
Frame Information: T5T16 o Frame
TOBTT e Foot

15102, e Handle, Bagged

T526BD ....ccoeeeeeveeeeeeeeeeeeee e, Handle, Painted
15972 s Cap (2)
CO42 . Knob (2)

D010 T Tire, Pneu
FABA ... Pal Nut (2)
Hardware Information:

Foot: FOB4 (Qty 1) eeeeeeieeeeieeeeeeeee Screw, 5/16-18 x 1
[ B 2 (o | Y 1 R Washer, 3/8”
F119 (AQty 1) oo Nut, 5/16-18
FO78 (Oty 1).eeeeieeeeeee e Lock Washer, 5/16

Engine to Frame: F112 (Qty 4) oo Flat Washer, 3/8”
F109 (AtY 4) e Nut, Hex
F107 (Qty 4) «ooeeeeeeee e Lock Washer
FA86 (Qty 4) wevveeeeeeeeeee e Screw, 3/8-16
Pump to Engine: F107 (QtY 4) e Lock Washer
15282 (QtY 4) cooeeeeeeeeee e Screw, 3/8
Accessory Information:15112.......cccceeeiiiieeccceee e, Hose Assy w/QC
[ 1 24 O Hi Pressure Hose, 3/8” x 50ft
FOB9 e Quick Connect
WBOOS ... Lance Assy

H 7 e Lance/Dual
NOZOOO0 ..oeeiiiieeeeieee e Nozzle 0°
NOASTS e Nozzle 15°
NOZO40 oooeeeeiieeeee e Nozzle 40°
[0 10 < T Nozzle, Soap
16496 ... Trigger Gun, 3/8” Female
HT00. e Chemical Hose
Manual Information:  D21684 ... Manual, General-
English—SEanjsh
15107 e Manual, Engine

PW-MANUAL

March, 2002
Tab: WGC





